

03.08.2023



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17006

No. T5/922/2021-22/RNK-TVPM

Date : 03.08.2023

Ref:- Your request letter DTD 03.08.2023

Testing of: 3 nos of concrete cube supplied for testing compressive strength.

Project Name : Ramachandran Commercial Project at Thirumala.

CASH REMITTANCE DETAILS		
Amount: 1416/-	Invoice No. 3903	Invoice Date: 03.08.2023

To

M/s Prime Bricks

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
TF - RS2	M ₃₀	20.07.2023	870	38.67
TF - RS2	M ₃₀	20.07.2023	760	33.78
TF - RS2	M ₃₀	20.07.2023	700	31.11

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17007

No. T5/922/2021-22/RNK-TVPM

Date : 03.08.2023

Ref:- Your request letter dtd 03.08.2023

Testing of: 3 nos of concrete cube supplied for testing compressive strength.

Project Name : Second floor Part 2 Slab

CASH REMITTANCE DETAILS		
Amount: 1416/-	Invoice No. 3905	Invoice Date: 03.08.2023

To

M/s Cordial Homes Private Limited
Cordial Layam, Maruthamkuzhi

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
Cube No.4	M ₂₅	06.07.2023	570	25.33
Cube No.5	M ₂₅	06.07.2023	580	25.78
Cube No.6	M ₂₅	06.07.2023	570	25.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17008

Date : 03.08.2023

Ref:- Your request letter dtd 03.08.2023

Testing of: 3 nos of concrete cube supplied for testing compressive strength.

Project Name : Fourth floor Part 1 Slab.

CASH REMITTANCE DETAILS		
Amount: 1416/-	Invoice No. 3905	Invoice Date: 03.08.2023

To

M/s Cordial Homes Private Limited

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
Cube No.1	M ₂₅	27.07.2023	460	20.44
Cube No.2	M ₂₅	27.07.2023	500	22.22
Cube No.3	M ₂₅	27.07.2023	490	21.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17009

Date : 03.08.2023

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter

Testing of: 3 nos of concrete cube supplied for testing compressive strength.

Project Name :Kallarakonam thoppil Colony road concrete

CASH REMITTANCE DETAILS		
Amount: 1416/-	Invoice No. 3906	Invoice Date: 03.08.2023

To

The Assistant Engineer

LSGD,Pazhayakunnummel Gramapanchayath,Kilimanoor.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	20.07.2023	940	41.78
2	M ₂₀	20.07.2023	870	38.67
3	M ₂₀	20.07.2023	900	40

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED





KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17010

Date : 03.08.2023

Ref:- Your request letter No.QA/SFS/008/51 dtd.03.08.2023

Testing of: 3 nos of concrete cube supplied for testing compressive strength.

Project Name :SFS AMBER Blue block (6th floor Slab)

CASH REMITTANCE DETAILS		
Amount: 1416/-	Invoice No. 3902	Invoice Date: 03.08.2023

To

M/S Skyline Foundation & structures

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₃₀	26.07.2023	580	25.78
II	M ₃₀	26.07.2023	640	28.44
III	M ₃₀	26.07.2023	620	27.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17011

Date : 03.08.2023

Ref:- Your request letter No.QA/SFS/008/50 dtd.03.08.2023

Testing of: 3 nos of concrete cube supplied for testing compressive strength.

Project Name :SFS AMBER Green block

CASH REMITTANCE DETAILS		
Amount: 1416/-	Invoice No. 3902	Invoice Date: 03.08.2023

To

M/S Skyline Foundation & structures

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
I	M ₄₅	04.07.2023	1020	45.33
II	M ₄₅	04.07.2023	1050	46.67
III	M ₄₅	04.07.2023	1020	45.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer